
JAPAN INTERNATIONAL COOPERATION AGENCY (JICA) 

STATE WATER DIRECTORATE 
CROATIAN WATERS 

THE REPUBLIC OF CROATIA 

 

THE STUDY FOR 
WATER POLLUTION REDUCTION 

ON THE SAVA RIVER BASIN 
IN THE REPUBLIC OF CROATIA 

 

FINAL REPORT 

 

Vol. 2 :  MAIN REPORT 

 

 

 

AUGUST 2001 

 

CTI ENGINEERING INTERNATIONAL CO., LTD. 

IN ASSOCIATION WITH 

NIHON SUIDO CONSULTANTS CO., LTD. 

No. 

SSS 

J R 

01 – 111 



JAPAN INTERNATIONAL COOPERATION AGENCY (JICA) 

STATE WATER DIRECTORATE 
CROATIAN WATERS 

THE REPUBLIC OF CROATIA 

 

THE STUDY FOR 
WATER POLLUTION REDUCTION 

ON THE SAVA RIVER BASIN 
IN THE REPUBLIC OF CROATIA 

 

FINAL REPORT 

 

Vol. 2 :  MAIN REPORT 

 

 

 

AUGUST 2001 
[...]
The wastewater flow seasonally fluctuates throughout the year. Therefore, the 
capacity of treatment plant is usually designed to meet the daily maximum 
wastewater flow in the month when the largest water consumption occurs. The 
daily maximum ratio (ratio of the daily maximum in the largest consumption 
month to the daily average) in the towns of the Study Area is in the range of 
1.10 and 1.30. In this study, the daily maximum ratio is assumed at 1.30 for 
safety. The wastewater flow also hourly varies. Therefore, the capacity of 
sewer and pump is designed to meet the maximum hourly wastewater flow. 
The hourly maximum ratio to the daily maximum is estimated, based on the 
data of inflow to the treatment plant of Kutina Town in the driest season (July 
and August) when the effects of storm water are negligible. The estimated ratio 
is 1.50. For details, see Appendix D, Subsection 1.3.1. 

(d) Groundwater Infiltration 

Groundwater infiltration is usually expressed as a ratio of the infiltrated 
groundwater to the municipal wastewater quantity. Ratio of groundwater 
infiltration is estimated from the inflow data of the Kutina treatment plant in 
the driest season (July and August) when the storm water effects are negligible. 
The estimated ratio is 30%. For details, see Appendix D, Subsection 1.3.1. 

(e) Design Unit Municipal Wastewater Quantity 

The design unit municipal wastewater quantity and groundwater infiltration for 
the master plan study targeting the year 2015 is summarized below. 



I - 48 

 
(Unit: l/capita/day) 

Population Size <10,000 >10,000 
Domestic 190 190 
Institutional/small industry 30 70 
Municipal 220 260 
Infiltration 70 70 

Daily Average 

Total 290 330 
Domestic 240 240 
Institutional/small industry 30 90 
Municipal 270 330 
Infiltration 70 70 

Daily Maximum 

Total 340 400 
Domestic 370 370 
Institutional/small industry 40 130 
Municipal 410 500 
Infiltration 70 70 

Hourly Maximum 

Total 480 570 
 

(2) Design Unit Pollution Load of Municipal Wastewater 

(a) Domestic Wastewater 

The design unit pollution load of domestic wastewater is set at BOD = 
60 g/capita/day, COD-Cr = 120 g/capita/day, TSS = 70 g/capita/day, T-N = 
11 g/capita/day and T-P = 2.5 g/capita/day, by employing the design units 
widely used in Croatia, which are the same as the ATV Standards. 

(b) Institutional and Small Industrial Wastewater 

The design unit pollution load of institutional and small industrial wastewater 
is determined based on the following assumptions on pollution load 
concentration: 

The BOD concentration of the wastewater is assumed at 200 mg/l. The 
concentration of COD-Cr, TSS, T-N and T-P are calculated at COD-Cr = 
400 mg/l, TSS = 233.3 mg/l, T-N = 36.7 mg/l and T-P = 8.3 mg/l, by assuming 
the same ratio of BOD load to the other loads as in the domestic wastewater. 

(3) Design Total Sewerage Wastewater  

The wastewater quantity and quality of large industry is estimated individually. The 
industrial wastewater will be discharged into public sewerage in compliance with the 
government regulation. The total wastewater quantity and pollution loads into public 
sewerage are estimated by adding those of large industries to the municipal ones. 

5.1.5 Wastewater Treatment 

(1) Treatment of Nutrients (P, N) 

The required sizes of the objective 22 sewage treatment plants are definitely smaller 
than 100,000 PE except the ongoing Zagreb Treatment Project. The sewage 
treatment plant with a size of 10,000 to 100,000 PE shall treat phosphorus (P) and 
nitrogen (N) up to the level: T-P < 2 mg/l, T-N < 15 mg/l when the effluent from the 
plant is discharged into a Category II water course. 



I - 49 

Generally, the biological treatment process can coincidentally remove 
approximately 40% of T-P and about 30% of T-N. However, the application of an 
advanced treatment process is necessary to meet the government regulations. As 
shown in Table I.5.1, eleven (11) sewage treatment plants need to be provided with 
an advanced treatment process. 

To check the feasibility of nutrients treatment, the three (3) typical treatment 
processes; namely, (i) conventional activated sludge (AS), (ii) anaerobic-oxic 
activated sludge (AO), and (iii) anaerobic-anoxic-oxic activated sludge (A2O), are 
compared for the typical sewage influent in the objective urban centers 
(load: 30,000 PE, wastewater discharge: 10,000 m3/d, BOD: 200mg/l, 
TSS: 200 mg/l, T-P: 5 mg/l, T-N: 30 mg/l). 

The expected removal rates of BOD, TSS, T-P and T-N are shown below. 
 

Case Biological Treatment Advanced Treatment (I) Advanced Treatment (II) 
Treatment 
Process 

Conventional Activated 
Sludge (AS) 

Anaerobic-Oxic Activated 
Sludge (AO) 

Anaerobic-Anoxic-Oxic 
Activated sludge (A2O) 

Removal Rate    
BOD < 25 mg/l < 25 mg/l < 25 mg/l 
TSS < 35 mg/l < 35 mg/l < 35 mg/l 
T-P Coincidentally 40% < 2.0 mg/l < 2.0 mg/l 
T-N Coincidentally 30% Coincidentally 30% < 15 mg/l 

 

Operation of the AO process is not difficult. On the other hand, operation of the A2O 
process is very complicated and requires a hi-tech operation system. 

The indices of the required construction and O&M costs for the above three (3) 
treatment processes are roughly estimated as follows. 

 
Treatment Process AS Process AO Process A2O Process 
Required Site Area 100 111 199 
Construction Cost    

Civil 100 110 186 
Mechanical 100 102 175 
Electrical 100 110 140 
Total 100 108 172 

O&M Cost    
Electricity 100 104 218 
Sludge Disposal 100 100 77 

 

The additional cost required to treat T-P is less than 10%. However, approximately 
100% of additional construction and O&M costs are necessary to treat both T-P and 
T-N, respectively. 

The main objective of treatment of the above nutrients is to prevent or mitigate 
eutrophication problems (excessive growth of phytoplankton), which are liable to 
occur in lakes, reservoirs and other stagnant water areas due to the excessive 
concentration of nutrients (T-P, T-N). However, in the Study Area, there is no 
potential water area, except Lonjsko Polje, where eutrophication problems may be 
caused by the wastewater of the above-mentioned 24 objective urban centers. 

Generally, T-P is considered more critical for the growth of plankton than T-N in 
inland stagnant water areas. Hence, the control of T-P shall be given priority. 

Therefore, only the treatment of T-P is considered in this master plan study (target 
year: 2015). The treatment of T-N is considered as one of the long-term measures 



I - 50 

defined in the National Water Protection Plan. It is not included in the master plan, 
but it should be implemented after 2015. 

From the above discussions, the permissible limits of effluent of the objective 
sewage treatment plants were determined, as shown in Table I.5.1. 

(2) Selection of Wastewater Treatment Process 

(a) Alternative Treatment Processes 

The treatment processes for this alternative study were selected from among 
the processes that have been widely developed in consideration of the 
following conditions: 

(i) The treatment plant with a size of less than 10,000 PE shall be designed 
to treat wastewater to BOD 40mg/l when the effluent is discharged into 
a Category II river. In this case, the biological processes that require a 
high operation/maintenance technology are not recommended. 

(ii) The treatment plant of a size larger than 10,000 PE shall be designed to 
treat wastewater to BOD 25mg/l and T-P 2mg/l when the effluent is 
discharged into a Category II river. In this case, the applicable processes 
are technically limited. 

(iii) The treatment plant of a size larger than 10,000 PE shall be designed to 
treat wastewater to BOD 25mg/l when the effluent is discharged into a 
Category III river. Such a large plant is proposed for large urban centers 
where available land space is limited. Hence, treatment processes that 
require a large land space such as aerated lagoon are not recommended. 

From the above considerations, the following treatment processes were 
selected for the study on alternatives. For the flowchart of the treatment 
processes, see Appendix D, Fig. D.1.2 and Fig. D.1.3. 

 
Plant Size Category II Category III 

< 10,000 PE Activated Sludge (AS) 
Oxidation Ditch (OD) 
Contact Aeration (CA) 
Aerated Lagoon (AL) 
Trickling Filter (TF) 
Aeroaccelerator (AA) 

Sedimentation 

> 10,000 PE Anaerobic Oxic Process (AO) 
Activated Sludge with Coagulation (AS+CO) 
Cyclic Activated Sludge Technology (CAST) 

Activated Sludge (AS) 
Oxidation Ditch (OD) 
Cyclic Activated Sludge Technology (CAST) 

 

(b) Optimum Treatment Process 

The optimum treatment process was selected from among those listed in the 
above table by comparing their required construction cost, O&M cost and land 
space, and technical problems in operation. In this comparison, the treatment 
processes are designed to treat the following influent: Q = 1,500 m3/d, BOD = 
200 mg/l, TSS = 200 mg/l for the case of small plant size, and Q = 10,000 m3/d, 
BOD = 200 mg/l, TSS = 200 mg/l for the case of large plant size. The results 
are described below. 



I - 51 

(i) Case A: Plant Size <10,000 PE; Receiving River: Category II 

The required construction cost, O&M cost and land space of the six (6) 
processes (AS, OD, CA, AL, TF and AA) are compared in index as 
shown in the figure below. 

 

In this cost comparison, sludge treatment cost is not included. On the 
other hand, the required land space varies according to the sludge 
treatment method. Hence, the required land space of the treatment plant 
is estimated for two (2) cases of sludge treatment; namely, 
(i) Thickener + Drying Bed, and (ii) Thickener + Mechanical 
Dewatering. Both two (2) cases are shown in the same figure. 

• The construction and O&M costs of TF and AA are comparatively 
small. However, their treatment efficiency is limited. The maximum 
efficiency is 80%. The treatment efficiency of TF is considered to 
further decrease in winter season. They cannot meet the permissible 
limit when the influent quality exceeds BOD 200 mg/l. TF and AA 
are not recommended since the influent quality is considered to 
frequently exceed BOD 200 mg/l. 

• AL requires a large land space and O&M cost although the 
construction cost is comparatively small. The treatment efficiency 
varies depending on the water temperature. The treatment efficiency 
may lower considerably in winter season. It is not reliable except in 
Topusko where the influent water temperature is high due to the 
wastewater from the hot spring resort. 

• The construction and O&M costs of AS are high although the 
required land space is small. Further, it requires a comparatively high 
technology in operation. 

• OD is the most widely used process in small towns or villages. The 
operation is easy. Hence, this process is proposed in the master plan. 

(ii) Case B: Plant Size >10,000 PE; Receiving River: Category II 

The required construction cost, O&M cost and land space of the 
three (3) processes (AO, AS+CO and CAST) are compared in index in 
the same way as Case A. The results are also shown in the figure below. 

1.00

0 .67

0 .84

0 .66
0 .62

0 .40

1 .00

0 .77

1 .02
0 .97

0 .57

0 .71

3 .20

1 .08

1 .68

3 .20

0 .85
0 .86

1 .08

1 .00

1 .55

1 .00

0 .77 0 .80

0 .0  

0 .2  

0 .4  

0 .6  

0 .8  

1 .0  

1 .2  

A S O D C A A L T F A A

C
on

st
ru

ct
io

n 
an

d 
O

/M
 C

os
t

0 .0  

0 .5  

1 .0  

1 .5  

2 .0  

2 .5  

3 .0  

3 .5  

 L
an

d 
Sp

ac
e

C o nstruct io n C o st O /M  C o st L and  Space  (D rying  B ed ) L and  Space  (M echancia l D ew atering )



I - 52 

 

 

• The construction and O&M costs of CAST are both the smallest. 
However, CAST requires a high level of technology in operation, 
especially in the case of the combined sewerage system. The plant 
operation rule must be changed according to the fluctuation of the 
influent quantity and quality. Usually, an automatic control system 
must be installed for satisfactory operation; however, experienced 
operators are also necessary to operate the automatic control system 
in accordance with the fluctuation of influent. Hence, this system is 
not recommended. 

• AS+CO requires a higher O&M cost due to the requirement of 
additive input. Further, it produces a large quantity of sludge. 

• On the other hand, AO is the most widely used process for removal 
of T-P. Hence, AO is proposed in the master plan. 

(iii) Case C: Plant Size >10,000 PE; Receiving River: Category III 

The required construction cost, O&M cost and land space of the 
three (3) processes (AS, OD and CAST) are compared in index in the 
same way as Case A. The results are also shown in the figure below. 

 

1.39
1.28

1.00

1.53

2.31

1.00

2.87 2.83
2.62

1.00
1.291.33

0.0

0.5

1.0

1.5

2.0

2.5

AO AS+CO CAST

C
on

st
ru

ct
io

n 
an

d 
O

/M
 C

os
t

0.0

0.5

1.0

1.5

2.0

2.5

3.0

3.5

R
eq

ui
re

d 
La

nd
 S

pa
ce

Construction Cost

O/M Cost

Land Space (Drying Bed)

Land Space (Mechancial
Dewatering)

1.27

1.09
1.00

1.42

1.07
1.00

2.83

4.00

1.29

2.43
2.62

1.00

0.0

0.2

0.4

0.6

0.8

1.0

1.2

1.4

1.6

AS OD CAST

C
on

st
ru

ct
io

n 
an

d 
O

/M
 C

os
t

0.0

0.5

1.0

1.5

2.0

2.5

3.0

3.5

4.0

4.5

R
eq

ui
re

d 
La

nd
 S

pa
ce

Construction Cost

O/M Cost

Land Space (Drying Bed)

Land Space (Mechancial
Dewatering)



I - 53 

• CAST is not recommended from the reasons mentioned above. 
• OD will not meet the future requirement of T-P removal. Further, 

OD requires a larger land space. It is usually not suitable in urban 
areas. 

• AS is the most prevailing process for the treatment plant of a larger 
capacity. Further, AS can easily meet the future requirement of T-P 
removal only by adding anaerobic tank to the aeration tank. Hence, 
AS is proposed in the master plan. 

(3) Selection of Sludge Treatment Method 

(a) General 

The wastewater treatment produces a large quantity of sludge everyday. Hence, 
the sludge treatment process is as important as wastewater treatment in 
designing a sewage treatment plant. The sludge treatment process consists of 
the following three (3) kinds of unit processes: thickening, digestion and 
dewatering. The most cost effective sludge treatment process is obtained 
through the optimum combination of these unit processes. 

(i) Thickening is a process to condense the sludge extracted from the 
treatment plant so that the size of the subsequent processes can be 
minimized. 

(ii) Digestion process has the following major functions: (i) reduction of 
disease population existent in sludge, (ii) reduction of total solid mass 
by emitting carbon dioxide and methane gas, and (iii) improvement of 
dewaterability. The digestion tank must maintain a high temperature 
(about 35°C) to obtain a satisfactory digestion of sludge, resulting in the 
tank-heating requirement. 

(iii) Dewatering has the purpose to reduce the sludge volume of final 
disposal. There are two (2) types of dewatering processes: (i) air drying 
process, and (ii) mechanical process. 

(b) Selection of Optimum Sludge Treatment Process 

The construction cost, O&M cost and required land space are compared for 
four (4) alternative sludge treatment processes prepared by combining the 
above-mentioned three (3) kinds of unit processes. In all of these alternatives, 
the thickening process is used since it is essentially necessary to reduce the 
required capacity of the subsequent processes. Results of the comparison are 
shown in terms of index below. 

 



I - 54 

 
 

Note:  T: Thickener; D: Digestion Tank; M:Mechanical Dewatering (Belt Filter); B: Drying Bed 

 

As evident from the above comparison, the alternatives with digester 
(T+D+M; T+D+B) require larger construction and O&M costs compared to 
the other processes (T+M; T+B). Besides, the digester requires a large energy 
in winter and a high investment cost and O&M technology. 

The (T+B) alternative is definitely economical in construction and O&M costs. 
[...]
PS Odra (capacity: 2.2 m3/s) into the Odra River. The whole area of New Sisak is 
drained by gravity through seven (7) outfalls into the Kupa River. 
Total length of the existing sewer pipes is approximately 77 km, consisting of 22 km 
of main collectors and 55 km of secondary sewers. The maximum and minimum 
diameters of the sewers are 200 cm and 20 cm, respectively. The existing sewerage 
system is not provided with a treatment plant. 

5.6.2 Proposed Sewerage Development 

(1) Planning Basis 

(a) Service Area, Population and Industries 

The proposed sewerage development will extend the existing service area of 
944 ha to 2,380 ha, increasing the total served population from 39,400 in 1999 
to 52,400. There are six (6) large industries in the service area and three (3) of 
them (Herbos, Tvornica Segestica, and Ljudevit Posavski Mlin i Pekare) will 
be served. The existing recipients of the other three (3) industries will not 
change. For location of the extended service area and the six (6) large 
industries, see Fig.  I.5.6 (1). 

(b) Wastewater Flow and Pollution Load 

The total design wastewater flow and pollution load are determined as follows. 
The pollution load effluent from the industries to the sewerage system is 
estimated with pre-treatment. For COD-Cr, TSS, T-N and T-P loads, see 
Appendix D, Subsection 6.2.2. 



I - 64 

 
 Municipal Industry Total 

Wastewater Quantity (m3/d)    
Daily Average 17,292 1,413 18,705 
Daily Maximum 20,960 1,413 22,373 
Hourly Maximum (dry) 29,868 1,582 31,450 
Hourly Maximum (rainy) 55,268 3,164 55,432 
Pollution Load    
BOD Load (kg/d) 4,087 311 4,398 (73,400 PE) 
BOD Concentration (mg/l)   196.6 

 

(2) Structural Plan 

A wastewater treatment plant is proposed on the right bank at the southern end of the 
town to discharge into the Sava River. The plant will treat all the municipal 
wastewater of 2,380 ha along with the industrial wastewater of the above-mentioned 
three (3) factories. 

(a) Transport Collector 

Two (2) lines of transport collector are proposed to intercept the existing 
outfalls and convey the intercepted wastewater to the treatment plant. One of 
them is the New Sisak transport collector which will run for a total length of 
5.78 km from the Zitna outfall to the treatment plant along the right bank of the 
Kupa and Sava rivers. The second transport collector is the Old-New Sisak 
transport collector which will connect the Goldovo Pumping Station to the 
New Sisak transport collector across the Kupa River for a length of 
approximately 0.5 km to convey the wastewater of the Old Sisak area. 

For the design of the above transport collectors, two (2) issues need to be 
resolved. One of them is the transport collector that will receive the wastewater 
of the Stpuno area on the west bank of the Odra River, and the other is the way 
the Old-New Sisak transport collector will cross the Kupa River. To resolve 
these issues, the following four (4) alternatives are compared. Refer to 
Fig. I.5.6(2). 

Alternative 1: Stpuno area is connected to New Sisak through a pipe that will 
cross the Kupa River and the Old-New transport collector will cross the Kupa 
River by siphon. 

Alternative 2: Stpuno area is connected to New Sisak through a pipe that will 
cross the Kupa River and the Old-New transport collector will cross the Kupa 
River by hanging on the existing railway bridge. 

Alternative 3: Stpuno area is connected to Old Sisak through a pipe that will 
cross the Odra River and the Old-New transport collector will cross the Kupa 
River by siphon. 

Alternative 4: Stupno area is connected to Old Sisak through a pipe that will 
cross the Odra River and the Old-New transport collector will cross the Kupa 
River by hanging on the existing railway bridge. 

In Alternative 2 and Alternative 4, a large pumping station is required for the 
Old-New transport collector to transport the wastewater by pressure across the 
Kupa River. 



I - 65 

The total construction cost including construction and O&M costs of each of 
the above four (4) alternatives are compared in terms of present value at 5% 
discount rate, as shown below. 

 
Present Value Alternative 1 Alternative 2 Alternative 3 Alternative 4 

Construction Cost (106 Kn) 10.4 8.4 8.9 6.8 
O&M Cost (103 Kn/year) 64 300 64 300 
Total Present Value (106 Kn) 11.2 12.1 9.6 10.5 

 

As evident from the above table, Alternative 3 is the most economical. Hence, 
it is proposed. 

The main features of the proposed transport collectors are shown below. All 
the transport collectors are gravitational except one (1) location. A pumping 
station is proposed at the connection point of Old-New Sisak and New Sisak 
transport collectors. 

 
Transport Collector Length (km) Diameter (mm) 

Old-New 0.37 800 
Old-New (Siphon) 0.19 500 × 2 
New Sisak (Zitna Outfall - Victorovac Outfall) 1.42 450 
New Sisak (Victorovac Outfall - Railway Bridge) 0.36 500 
New Sisak (Railway Bridge - Skolska Outfall) 0.89 900 
New Sisak (Skolska Outfall - WWTP) 3.11 1,000 

Total 6.34  
 

(b) Main and Secondary/Tertiary Sewers 

Two (2) lines of main sewers are proposed. One line will be installed between 
Stupno and Old Sisak to collect from the north-western fringe area. This main 
sewer, with diameter of 250 to 400 mm, is 3.60 km long including the siphon 
(100 m long) that will cross the Odra River. The other line is planned between 
Galdovo and the treatment plant. The total length and diameter of this main 
sewer are 3.50 km and 250 to 350 mm with an additional force main of 730 m 
of 150 mm in diameter. The main sewers will cross the Kupa River or the Sava 
River by siphon. 

Secondary/tertiary sewers of 200 mm in diameter will be installed for a total 
length of 36.55 km to collect the wastewater of the extended service area of 
1,773 ha. 

(c) Treatment Plant 

Anaerobic-Oxic treatment process (AO) with a capacity of 73,400 PE will be 
used to treat the transported wastewater. The thickener and mechanical 
dewatering system will treat the generated sludge. The treatment plant requires 
a land space of 5.4 ha. 

The dimensions of main facilities are summarized below. For location of the 
proposed transport collectors and treatment plant, see Fig. I.5.6 (1). 



I - 66 

 
Facilities Specification No. of Units 

Preliminary Treatment Pump, Screen, Oil/Sand Trap 1 
Primary Sedimentation Tank 4.0 m W × 18.0 m L × 3.0 m D 8 
Aeration Tank 5.0 m W × 39.0 m L × 5.0 m D 8 
Secondary Sedimentation Tank ∅ 17 m × 3.5 m D 4 
Belt Press Filter 2.0 m W × 2.2 kw 4 

 

(3) Construction Cost 

The construction cost is estimated to be Kn. 159.8 million, broken down as follows. 
 

 Cost (million Kn) 
Direct Construction Cost 99.65 

Collector 43.15 
Transport/ Main 17.75 
Secondary/Tertiary 25.40 

Treatment Plant 56.50 
Land Acquisition - 
Indirect Construction Cost 40.22 
Contingency 19.93 
Total 159.79 

 

5.7 Sewerage Development for Kutina 

5.7.1 Existing Sewerage System 

(1) Service Area, Population and Industries 

The town of Kutina is located midway of the main railway between Zagreb and 
Vinkovci. The establishment of the industrial complex of Petrokemija resulted in the 
urbanization of the town. Total population of the town in 1999 is estimated at 23,052 
of which 16,800 lived in the urban area (902 ha). 

The sewerage system serves 549 ha covering the central urban area and some 
surrounding areas. The existing served population is 16,100. The wastewater of the 
town is discharged into the Kutina River with preliminary treatment. 

There is only one (1) large industry in the town (Petrokemija Kutina). Petrokemija 
Kutina is one of the largest pollution sources in the Sava River of which only sanitary 
wastewater is served by the sewerage system while a large quantity of process 
wastewater is discharged into the Kutina River. 

(2) Sewer Network 

The existing sewerage system in the urban area is of combined type. The wastewater 
of this urban area is collected and transported to the treatment plant located at the 
southern end of Grad Kutina. On the other hand, some fringe areas covering small 
settlements are served by a separate sewerage system and the wastewater is 
discharged into the neighboring streams with no treatment. 

Total length of the existing sewer pipes with a diameter of 30 to 180 cm is 45 km. All 
the wastewater is collected and transported by gravity without pump. 

The existing sewerage system is shown in Fig. I.5.7. 



I - 67 

(3) Treatment Plant 

The existing treatment plant of preliminary mechanical process was constructed in 
1990 as the first stage of the project. The treatment plant was designed to meet the 
pollution load of 20,000 PE and daily average quantity of 3,600 m3/day. The plant 
consists of screw pump, automatic fine grid, airing grit chamber, oil trap and 
measuring device. However, the existing treatment efficiency is as low as 10-15%. 
For location of the plant, see Fig. I.5.7. 

The wastewater quality of influent and effluent of the treatment plant is periodically 
analyzed. The average quality during 1998-1999 are shown below. 

 
 Water Temp. 

(°C) pH BOD 
(mg/l) 

COD-Cr 
(mg/l) 

TSS 
(mg/l) 

Influent 9.8 7.7 88.3 130.9 60.8 
Effluent 9.9 7.7 64.9 105.1 27.9 

 

5.7.2 Proposed Sewerage Development 

(1) Planning Basis 

(a) Service Area, Population and Industries 

The proposed sewerage development will extend the existing service area of 
549 ha to 1,303 ha, increasing the total served population from 16,100 to 
24,800. The sanitary wastewater of Petrokemija will also be served. For 
location of the extended service area and served large industry, see Fig. I.5.7. 

(b) Wastewater Flow and Pollution Load 

The total design wastewater flow and pollution load are determined as below. 
The pollution load effluent from the industry to the sewerage system is 
estimated with pre-treatment. For COD-Cr, TSS, T-N and T-P loads, see 
Appendix D, Subsection 7.2.2. 

 
 Municipal Industry Total 

Wastewater Quantity (m3/d)    
Daily Average 8,184 1,063 9,247 
Daily Maximum 9,920 1,063 10,983 
Hourly Maximum (dry) 14,136 1,063 15,199 
Hourly Maximum (rainy) 23,986 2,126 26,112 
Pollution Load    
BOD Load (kg/d) 1,954 20 1,974 (32,900 PE) 
BOD Concentration (mg/l)   177.9 

 

(2) Structural Plan 

Improvement of the existing treatment plant will be made to treat all the municipal 
wastewater in 1,303 ha of the town and the sanitary wastewater of Petrokemija. 

(a) Main and Secondary/Tertiary Sewer 

The existing transport collector to the treatment plant is available. Hence, no 
additional transport collector is necessary. Only one (1) main sewer of 400 mm 
in diameter is proposed for a total length of 0.18 km to integrate the eastern 
fringe area, which is currently not covered by the treatment plant. 



I - 68 

The secondary/tertiary sewer of 100 to 200 mm in diameter will be constructed 
for a total length of 46.05 km to collect the wastewater of the extended service 
area of 754 ha. 

(b) Treatment Plant 

The Anaerobic-Oxic treatment process (AO) with a capacity of 32,900 PE will 
be used to treat the collected wastewater. The thickener and mechanical 
dewatering system will treat the generated sludge. The treatment plant requires 
a land space of 2.8 ha. 

The dimensions of main facilities are summarized below. For location of the 
proposed main sewer and treatment plant, see Fig. I.5.7. 

 
Facilities Specification No. of Units 

Preliminary Treatment Pump, Screen, Oil/Sand Trap (1) 
Primary Sedimentation Tank 4.0 m W × 18.0 m L × 3.0 m D 4 
Aeration Tank 5.0 m W × 64.0 m L × 5.0 m D 4 
Secondary Sedimentation Tank ∅ 17 m × 3.5 m D 2 
Belt Press Filter 2 m W × 2.2 kw 2 
Note: No. of Unit in parentheses is existing. 

 

(3) Construction Cost 

The construction cost is estimated to be Kn. 84.0 million, broken down as follows. 
 

 Cost (million Kn) 
Direct Construction Cost 52.47 

Collector 27.83 
Transport/ Main 0.29 
Secondary/Tertiary 27.54 

Treatment Plant 24.64 
Land Acquisition - 
Indirect Construction Cost 21.00 
Contingency 10.49 
Total 83.96 

 

5.8 Sewerage Development for Karlovac-Duga Resa 

5.8.1 Existing Sewerage System 

The sewerage systems of the towns of Karlovac and Duga Resa are independent of each other 
at present. However, the systems are planned to be integrated to treat the wastewater of both 
towns by a central treatment plant proposed on the right bank of the Kupa River immediately 
downstream of Karlovac. The transport collector between Duga Resa and the treatment site 
has been mostly completed. Hence, the existing systems of both towns are described together 
below. 

(1) Service Area, Population and Industries 

(a) Karlovac 

The town has developed on the flood plains of the Kupa, Korana and Mre�nica 
rivers. It links with Zagreb City through a superhighway and a railway, and this 
resulted in the intensive urbanization and development of industries. Total 



I - 69 

population of the town in 1999 is estimated at 60,000 of which 52,000 lived in 
the urban area. 

The sewerage system serves 966 ha covering the central urban area (Grad 
Area: 952 ha) and some surrounding areas. The served settlements are Grad, 
Banija, �varča and South Industrial Zone. The existing served population is 
28,200 people. 

There are 12 large industries in the whole town area of which seven (7) are 
served by the sewerage and the remaining five (5) discharge wastewater into 
the rivers/canals, as given below. 

 
Classification Served Industry 

Served by Sewerage Karlovack Pivovora, Kordun Karlovac, Ze-Ce, Tvornica Plinski 
Turbuna, Adria-Diesel, ABB Alstom Power, Autotransport 

Discharge into River PPK Karlovacka Industrija Mesna, Velebit, Lola Ribar, Karlovacka 
Industrija Mlijeka, Linde Plin 

 

(b) Duga Resa 

The town of Duga Resa is located immediately upstream of Karlovac along the 
Mre�nica River. Total population of the town in 1999 is estimated at 15,500 of 
which 8,266 lived in the urban area. 

The sewerage system serves not only the densely populated central urban 
area (185 ha) but also some surrounding areas at present. The existing 
sewerage service area and served population are estimated to be approximately 
133 ha and 3,800, respectively. 

There is only one (1) large industry (Pamucna Industrija Duga Resa) which 
discharges wastewater into the Mre�nica River. 

(2) Sewer Networks 

(a) General 

Karlovac and Duga Resa established a master plan of integrated sewerage 
development in 1989. The main components of the project are: (i) to construct 
a central treatment plant on the right bank of the Kupa River (Ostrog district of 
Gornje Mekusje settlement), 3 km east of the urban center of Karlovac Town; 
(ii) to intercept all the wastewaters discharged from Duga Resa, as well as 
�varča and the South Industrial Zone of Karlovac, into the Mre�nica River and 
transport them to the treatment plant; and (iii) to collect all the wastewaters of 
Grad and the Banija areas of Karlovac and transport them to the treatment 
plant. 

On the other hand, the domestic water of Karlovac is supplied from the wells 
located on the right and left banks of the lower Korana River (after the 
confluence of the Mre�nica River). The wastewater of Duga Resa, �varča and 
South Industrial Zone is a potential pollution source to this groundwater. 
Hence, construction of the transport collector between Duga Resa and the 
treatment plant (South Transport Collector) is considered essential to protect 
the sources of domestic water of Karlovac Town. 

The South Transport Collector is under construction and almost completed. 
The planned total length and pipe diameters are 11,000 m and 80 to 120 cm, 
respectively. Duga Resa has already been connected to the transport collector, 



I - 70 

but the treatment plant and the other transport collectors (Grad 
Karlovac - treatment plant and Banija - treatment plant) have not been 
constructed yet. 

The existing sewerage system is shown in Fig. I.5.8 (1). 

(b) Karlovac 